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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.247(a)(2) 6dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.247(b) Power Output Measurement Pass -
3.3 15.247(e) Power Spectral Density Pass -
Conducted Band Edges Pass -
3.4 15.247(d)
Conducted Spurious Emission Pass -
35 15.247(d) Radiated Ban.d Edges. ar'ld Radiated Pass i
Spurious Emission
3.6 15.207 AC Conducted Emission Pass -
3.7 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Dara Chiu

TEL: 886-3-327-0868 Page Number 1 4 of 23

FAX: 886-3-327-0855 Issue Date : Mar. 31, 2025
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth LE (1M, 2M, 125k and 500k), Wi-Fi 2.4GHz 802. b/g/n and LFR

Antenna Type
WLAN: Inverted F Antenna

Antenna information

2400 MHz ~ 2483.5 MHz Peak Gain (dBi) ‘ 3.00

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.
CO05-HY

The AC Conducted Emission test item subcontracted to Sporton
International Inc. EMC & Wireless Communications Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Location

Test Site No.

Remark

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH13-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

Test Site Location

Test Site No.
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart C §15.247

+ FCC KDB Publication No. 558074 D01 15.247 Meas Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
2400-2483.5 MHz
4 2427 10 2457
5 2432 11 2462
6 2437

2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps

802.11n HT20 MCSO0
Test Cases

AC Conducted Mode 1 :WLAN (2.4GHz) Link + LFR Link + USB Cable (Charging from AC

Emission Adapter)

Remark: The detailed Radiated test modes are shown in Appendix C.

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Notebook GPS Station Earphone

Power EUT

Source Notebook

/

Monitor

Cradle

Earphone ‘

This example is connection diagram of EUT test configurations,
For detail, please refer to test mode configuration and selup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name [Model Name FCC ID Data Cable Power Cord

1. |WLAN AP ASUS RT-AC66U MSQ-RTAC66U [N/A Unshielded, 1.8 m
AC I/P:

2. |Notebook Dell Latitude 3420  [FCC DoC N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

3. |Mobile Phone SAMSUNG SM-A217F/DSN |N/A N/A N/A

4. |Camera Amanon Sedona N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “ESP_Seriall.0” was installed in Notebook which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate

and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2(dB)
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3 Test Result
3.1 6dB and 99% Bandwidth Measurement

3.1.1Limit of 6dB and 99% Bandwidth
The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures
1. The testing follows the ANSI C63.10 Section 6.9.3 (OBW) and 11.8.1 (6dB BW).

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

Set the maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
Set the Video bandwidth (VBW) = 300 kHz. In order to make an accurate measurement. The 6
dB bandwidth must be greater than 500 kHz.

5.  For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

6. Measure and record the results in the test report.

3.1.4Test Setup

(a¥s [} O
Spectrum Analyzer EUT
3.1.5Test Result of 6dB and 99% Occupied Bandwidth
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number 1 10 of 23
FAX: 886-3-327-0855 Issue Date : Mar. 31, 2025

Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101



swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

3.2 Output Power Measurement

3.2.1Limit of Output Power
For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna with directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

2. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3. Setthe maximum power setting and enable the EUT to transmit continuously.

4.  Measure the conducted output power and record the results in the test report.

3.2.4Test Setup

=

[

Attenuator
Power Meter EUT
3.2.5Test Result of Average Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

The peak power spectral density shall not be greater than 8 dBm in any 3 kHz band at any time

interval of continuous transmission.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.10.2 Method PKPSD.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 3 kHz.
Video bandwidth VBW = 10 kHz In order to make an accurate measurement, set the span to 1.5
times DTS Channel Bandwidth. (6dB BW)

5. Detector = peak, Sweep time = auto couple, Trace mode = max hold, Allow trace to fully
stabilize. Use the peak marker function to determine the maximum power level.

6. Measure and record the results in the test report.

7.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.3.4Test Setup

Spectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Conducted Band Edges and Spurious Emission Measurement

3.4.1Limit of Conducted Band Edges and Spurious Emission Measurement

In any 100 kHz bandwidth outside of the authorized frequency band, the emissions which fall in the

non-restricted bands shall be attenuated at least 20 dB / 30dB relative to the maximum PSD level in

100 kHz by RF conducted measurement.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.11.3 Emission level measurement.

2. The RF output of EUT is connected to the spectrum analyzer by RF cable and attenuator. The
path loss is compensated to the results for each measurement.

3. Setthe maximum power setting and enable the EUT to transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector. Unwanted Emissions measured in any 100
kHz bandwidth outside of the authorized frequency band shall be attenuated by at least 20 dB
relative to the maximum in-band peak PSD level in 100 kHz when maximum peak conducted
output power procedure is used. If the transmitter complies with the conducted power limits
based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per 15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

3.4.4Test Setup

e 2

Spectrum Analyzer EUT

3.4.5Test Result of Conducted Band Edges and Spurious Emission

Please refer to Appendix A.
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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be

30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

Metal Full Soldered Ground Plane

For radiated test from 1GHz to 18GHz

RX Antenna

[

RX Antenna

Spectrum Analyzer | Receiver

| B 3m —
_____ EUT ; !
I= =] :
I
1.5m !
|
o o, A
Metal Full Soldered Ground Plane
50
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10'" Harmonic)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
TEL: 886-3-327-0868 Page Number 1 18 of 23
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3.6.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
| 1
| |
— |
| B EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| 3 | L
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I L L |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.7.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. [Characteristics Calg)ar:i:ion Test Date Due Date Remark
Ag;‘:(‘:"fr ChainTek | APC-1000W N/A N/A N/A Mar. 11, 2025 N/A fggggcﬂ%
EMI Test | Ronde & ESR3 102388 | 9kHz~3.6GHz | Dec. 10,2024 | Mar. 11,2025 | Dec. 09, 2025 %’gggcﬂi’g
Hygrometer Testo 608-H1 34913912 N/A Oct. 14,2024 | Mar. 11,2025 | Oct. 13, 2025 | Conduction
(CO05-HY)
LISN Ronde &1 Envate 100081 | 9kMz-30MHz | Nov. 14,2024 | Mar. 11,2025 | Nov. 13, 2025 fggggcﬂi’g
Software gg:\‘/’vzé EMC32 N/A N/A N/A Mar. 11, 2025 N/A %’gggcﬂi’g
Pulse Limiter SCHV&RZBE VTSD§5G1'F 00691 N/A Jul. 30,2024 | Mar. 11,2025 | Jul. 29, 2025 ?ggggcmr;
LISN Cable MVE RG-400 MQTZ;‘OBZSO N/A Oct. 15,2024 | Mar. 11,2025 | Oct. 14, 2025 %’gggcﬂi’g
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 01, 2024 F&Z'F_OZZ%‘Z%SJ Oct. 30, 2025 (CT%’g‘_ﬁi‘;
Power Sensor | DARE RPR3006W 15’(')0((),\?3:1284";;) 10MHz~6GHz | Dec. 27, 2024 F&Z},OZZ%,Z%;N Dec. 26, 2025 (CTOSSE_C}:%
Aifl;:;r Fs{(c):\?eri FSV40 101566 | 10Hz~40GHz | Aug. 23, 2024 F&Z'F_OZZ%‘Z%SJ Aug. 22, 2025 (CTOFT(‘)’;_C':?(‘;
S"K/igi:fzogg"' Burgeon ETF-058 EC(;%(;?;)S“ N/A May 20, 2024 F&Z‘ﬂ%%%?{ May 19, 2025 (CT°$;‘_C:§‘;
Software Sporton ?;rvs\f L:;ZT%T NA g tﬁg:‘g;‘scﬁti . N/A F&Z‘ﬂ% ’2%;; N/A (CTOSSE_C}:%
TEL: 886-3-327-0868 Page Number 1 21 of 23
FAX: 886-3-327-0855 Issue Date : Mar. 31, 2025
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 101




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Instrument | Brand Name | Model No. Serial No. |Characteristics Calg)ar:i:ion Test Date Due Date Remark
Loop Antenna gg:\?vzé HFH2-Z2 100488 | 9 kHz~30 MHz | Aug. 29, 2024 J,ar;'r_ggé?ggg; Aug. 28, 2025 (Og{gﬂ:‘gf’;\()
RECable | Sormen | o rop | 8039512 | 9K-30M | Mear. 06,2024 | Sp 3 200 " | Mar. 05, 2025 (O;fgf:;"gf"_"‘w
RF Cable gﬂﬁii; SUC1%ZLEX 803951/2 9K~30M | Mar. 05, 2025 M,\j;'rlogé?%g; Mar. 04, 2026 (Oﬁgﬁ:;"g?g\()
S oo SCHVERZBE ] BarA9t70 | 00993 | 18GHz-40GHz | Nov. 18,2024 | “o %0 2055 ™ | Nov. 17, 2025 03CH T3
Amplifier | SONOMA 310N 187282 | 9kHz~1GHz |Dec. 12, 2024 Jag'rlggé?%g; Dec. 11, 2025 <o§§ﬂi7§?ﬁw
Bilog Antenna | TESEQ o%ggo?giégﬁu 40103 & 07 | 30MHz~1GHz | Apr. 12, 2024 J&’;}_s;’g,z%g; Apr. 11, 2025 (0§ggif§?:Y)
Horn Antenna SCHV&RZBE BBHA 9120 D | 9120D-1326 | 1GHz~18GHz | Aug. 15, 2024 J:Ar;.r.sgé‘z%gg Aug. 14, 2025 (Og{gﬂj’gf’:\()
Hygrometer | TECPEL DTM-303A | TP215159 N/A Sep. 10, 2024 J,ar;.rlsgé’z%g; Sep. 09, 2025 (O?i{gﬂifgf’}:\()
Preamplifier |  MITEQ p;“é'g;%ﬂ%? 1590074 | 1GHz~18GHz | May 15, 2024 J:Ar;.r.sgé‘z%gg May 14, 2025 (Og{gﬂj’gf’:\()
Preamplifier |EM Electronics| EM01G18G | 060803 | 1GHz-18GHz | Jan. 08, 2025 J,ar;.rlsgé’z%g; Jan. 07, 2026 (O?i{gﬂifgf’}:\()
i‘;‘:yz“er? Keysight N9O10A | MY55370526 | 10Hz~44GHz | Jan. 11, 2025 J:A’;'r_sgé?%g; Jan. 10, 2026 (o§§ﬂi?§?ﬁy)
Notch Filter | Wainwright \gvo'j';g&fgg;g SN12 1'32;38“;”1‘;"” Sep. 11, 2024 J,f/lr;'r.?’gé’z%g; Sep. 10, 2025 (O?nggifgf’}_?\()
Notch Filter | Wainwright 1\/2)/5';)1;;56%?26 SN12 L(;‘SHSZF'TI'?; Sep. 10, 2024 Jar;.r.sgé‘z%zsg Sep. 09, 2025 (o§ggif§f’:Y)
RF Cable gﬂﬁii; SU?%FI;‘EX 0030/126E | 30MHz~18GHz | Feb. 07, 2024 J?ngf%g; Feb. 06, 2025 (oigﬂ?g?:\()
RF Cable ggﬁii; SU?SGFIQ‘EX 0030/126E | 30MHz~18GHz | Feb. 06, 2025 F&:ﬁ";?ggg; Feb. 05, 2026 (0§§gif§?£Y)
RF Cable gﬂﬁii; SUC%ZLEX 804616/2 | 30MHz~40GHz | Jul. 18, 2024 J?ngf%g; Jul. 17,2025 (oigﬂ?g?:\()
RF Cable gﬂﬁii; SUﬂ%ZLEX 804616/2 | 30MHz~40GHz | Feb. 06, 2025 F&:ﬁ";?%g; Feb. 05, 2026 (0§ggif§?£Y)
RF Cable gﬂﬁii; SUC%ZLEX MY24961/4 | 30MHz~18GHz | Feb. 07, 2024 J,?Zt')_agé,z%g; Feb. 06, 2025 (oigﬂ?g?:\()
RF Cable ';BEEE; SUC%ZLEX MY24961/4 | 30MHz~18GHz | Feb. 06, 2025 F,a:r_ogé?%;; Feb. 05, 2026 (Oﬁéﬂ‘fgf’,ﬂw
AntennaMast| EMEC  |AM-BS-4500-B|  N/A 1m~4m N/A Jf}l}?ﬁ’g?%ﬁ{ N/A (og{gﬂfg?gv)
Turn Table EMEC TT2000 N/A 0~360 Degree N/A J'ar;.r.sgé‘zggzsg N/A (Oigﬂifgf’:\()
Software Audix N/A RK-001124 N/A N/A J,?Ar;.r.sgé’z%g; N/A (0§§ﬂif§f’ﬁv)
Preamplifier EMEC EM18G40G | 060801 | 18GHz~40GHz | May 27, 2024 Jfﬂr;'r_3§é?§§255" May 26, 2025 (O?nggifg_o:\()
RF Cable ';Bﬁii; SUC1%ZLEX 804%1112//22'804 18-40G | Dec. 31, 2024 J,?Ar;.r.sgé’z%g; Dec. 30, 2025 (0§§ﬂif§f’ﬁv)
TEL: 886-3-327-0868 Page Number 1 22 of 23
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swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.7dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.30 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.50 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.80 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.10 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR512514B

Test Engineer:

Benny Ku

Temperature:

21~25

°C

Test Date:

2025/2/2~2025/3/27

Relative Humidity:

51~54

%

Al-1o0f4




TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR512514B

2.4GHz Band Single Antenna

Data Freq. 99% Occupied BW 6dB BW edg ij _
Mod. NTY CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Antl Ant2 Antl Ant2

11b |1Mbps| 1 1 2412 12.98 - 9.55 - 0.50 Pass
11b [1Mbps| 1 6 2437 12.97 - 10.05 - 0.50 Pass
11b (1Mbps| 1 11 2462 13.00 - 10.08 - 0.50 Pass
11g |6Mbps| 1 1 2412 16.63 - 16.35 - 0.50 Pass
11g [6Mbps| 1 6 2437 16.75 - 16.35 - 0.50 Pass
11g |6Mbps| 1 11 2462 16.63 - 16.35 - 0.50 Pass
HT20 | MCSO| 1 1 2412 17.42 - 17.04 - 0.50 Pass
HT20 | MCSO| 1 6 2437 17.45 - 17.07 - 0.50 Pass
HT20 | MCSO| 1 11 2462 17.42 - 17.05 - 0.50 Pass

Al-2o0f4




Report Number : FR512514B

TEST RESULTS DATA
Average Output Power

2.4GHz Band Single Antenna

Average Conducted EIRP
EIRP

Data Freq. Conducted P(_)w_er DG_ Power qugr Pass
Mod. Rate NTY{ CH. (MH2) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Antl | Ant2 | SUM | Antl | Ant2 | Antl | Ant2 | Antl | Ant2 | Antl | Ant2

11b [1Mbps| 1 1 2412 | 15.80 - 30.00 - 3.00 - 18.80 - 36.00 - Pass
11b |1Mbps| 1 6 2437 | 16.85 - 30.00 - 3.00 - 19.85 - 36.00 - Pass
11b |1Mbps| 1 11 2462 | 16.40 - 30.00 - 3.00 - 19.40 - 36.00 - Pass
11g |6Mbps| 1 1 2412 | 11.55 - 30.00 - 3.00 - 14.55 - 36.00 - Pass
11g |6Mbps| 1 2 2417 | 15.00 - 30.00 - 3.00 - 18.00 - 36.00 - Pass
11g |6Mbps| 1 6 2437 | 16.32 - 30.00 - 3.00 - 19.32 - 36.00 - Pass
11g |6Mbps| 1 10 2457 | 15.26 - 30.00 - 3.00 - 18.26 - 36.00 - Pass
11g |6Mbps| 1 11 2462 | 12.66 - 30.00 - 3.00 - 15.66 - 36.00 - Pass
HT20 | MCSO| 1 1 2412 | 12.90 - 30.00 - 3.00 - 15.90 - 36.00 - Pass
HT20 | MCSO| 1 6 2437 | 15.61 - 30.00 - 3.00 - 18.61 - 36.00 - Pass
HT20 | MCSO| 1 11 2462 | 12.85 - 30.00 - 3.00 - 15.85 - 36.00 - Pass

Al-3o0f4




TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR512514B

2.4GHz Band Single Antenna

Peak PSD DG Peﬁ:‘m?tSD
Mod. | D2 \rl oy, | Frea. ElemiEaE =) (@Bm/3kH2) | pass/Fail
Rate (MHz)
Antl Ant2 Wgrgi 1 anu Ant2 Antl Ant2
11b |IMbps| 1| 1 | 2412 | -6.13 - 3.00 ; 8.00 ; Pass
11b |IMbps| 1| 6 | 2437 | -5.89 ; 3.00 } 8.00 ; Pass
11b |IMbps| 1| 11 | 2462 | -6.85 : 3.00 } 8.00 ; Pass
11g [6Mbps| 1 1 2412 -14.57 - 3.00 - 8.00 - Pass
11g |embps| 1| 2 | 2417 | -11.64 - 3.00 ; 8.00 : Pass
11g |6Mbps| 1| 6 | 2437 | -9.41 - 3.00 ; 8.00 ; Pass
11g |6Mbps| 1| 10 | 2457 | -11.63 ; 3.00 ; 8.00 - Pass
11g |6Mbps| 1| 11 | 2462 | -13.79 - 3.00 ; 8.00 ; Pass
HT20 [MCSO| 1| 1 | 2412 | -12.79 ; 3.00 ; 8.00 - Pass
HT20 [MCSO| 1| 6 | 2437 | -9.79 - 3.00 ; 8.00 ; Pass
HT20 [MCSO| 1| 11 | 2462 | -12.52 ; 3.00 ; 8.00 - Pass

Al-40f4




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR512514B

6dB and 99% Occupied Bandwidth|

<802.11b>

6dB Bandwidth

99% Occupied Bandwidth

Spectrum

Ref Level 30.00 d8m  Offset 23.10 ob & RBW 100 kHz Ref Level 30.00 d8m  Offset 23.10 ob & RBW 300 kHz
o att 208 SWT  10.1ms @ VBW 300 khz _Mode Sweep o att 208 SWT  10.1ms @ VBW 1MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 0.91 dBm)| M1[1] 11.82 dBm)|
P, 2.40745800 GHz| . 2.41047020 GHz|
20 D2(1] 0.43 dB 20 Occ Bw 12.983701630 MHz
9.55200 MHz| Y
10 d A
e Wi e YT T T
D2 T ]
Tl F h*_,n\‘qw 0d /‘. i
m_m -10 / s
20 \
\ 30 d / \'\g
il ™ e, -
0 e
0 d
60 de
60 o
CF 2.412 GHz 10001 pts Span 50.0 MHz
CF 2.412 GHz 10001 pts Span 20.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 2.4104702 GHz 11.82 dBm
ML 1 2,407458 GHz 0.51 dBm L 1 2,40549065 GHz -1.97 dbm Occ Bw 12.58370163 MHz
D2 M1 1 9,552 MHz 0.43 dB T2 1 2.41847435 GHz -2.11 dBm
( ] [ [

] W e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11g>

6dB Bandwidth

99% Occupied Bandwidth

Spectrum

Ref Level 30,00 dem
fo ALt 20 dB

[@

Offset 23.10 dB & RBW 100 kHz

SWT 10.1 ms & VBW 300 kHz  Mode Sweep

Spectrum

[@

Ref Level 30.00 dem

Offset 23,12 0B @ RBW 300 kHz

fo ALt 20 dB  SWT 10.1ms & VBW 1MHz Mode Sweep
@17k view @17k view
M1 2.30 dBm MI[1] 2.36 dBm|
. 2.42880600 GHz 2.41612460 GHZ,
20 D2[1] 0.18 dB) 20 dan Occ Bw 16.633336666 MHz|
16.34800 MH2|
104 10 dim. =
7 dB i "y i
'] "l Ak J 4 0 + iomsien b s Arund
0 dem— gl 2 0 de o 'l o A X 1.’! x
.10 dBmy A -10 d@m- / \
di&if \ -20 dBm '{
v -30 cbr +
-30 dl o
" Ll
40 b
-50 dBm
-50 i
-60 dBr
-60
CF 2.412 GHz 10001 pts Span 50.0 MHz
CF 2.437 GHz 10001 pts Span 20.0 MHz Marker
Marker Type | Ref | Trc | X-value [ Y-value | Function | Function Result |
Type | Ref | Tre | X-value | y-value | _Function__| Function Result M1 1 2.4161246 GHz 2.36 dem
M1 1 2.428806 GHz -2.30 dam T1 1 2.40368083 GHz -4.26 deém Occ Bw 16.633336666 MHz
D2 M1 1 16.348 MHz 0.18 dB T2 1 2.42031417 GHz -4.97 dém
il ] [ i ] (]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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FAX : 886-3-327-0855

Page Number

1 A2-1 of 13



swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

<802.11n HT20>

6dB Bandwidth 99% Occupied Bandwidth

Spectrum

= Spectrum =
Ref Level 30,00 dEm Offset 23.12 dB & RBW 100 kHz Ref Level 30.00 dém Offset 23,12 dB @« RBW 3200 kHz
o att 20de  SWT _ 10.1ms @ VBW 300 kHz_ Mode Sweep o att 2008 SWT _ 10.1ms @ VBW _1MHz _Mode Sweep
(@ 1Pk View (@ 1Pk View
M1[1] 5.68 dBm)| M1[1] 3.24 dBm
2.40346400 GHz 2.41720450 GHz|
20 D211 0.04 dp) 20 dan Occ Bw 17418258174 MHz|
17.04000 MHz|
10 di 10 dem: o1
" sy -
o 101 0.452 dBm 0 L Wbl |
2y T bt 07 VPPN VU Y IO W, { \
na D2 -5.548 di Vi M -10 d@m {
-10 apf Y ] \
0 é \ <20 dom

y ’q.‘, -30 dam- Wi L
| K MW W

-50 dBm
-50 dBn
<60 dl
CF 2.412 GHz 10001 pts Span 50.0 MHz
CF 2.412 GHz 10001 pts Span 20.0 MHz, Marker
marker Type | Ref | Trc | X-valus | -value | Function | Function Result |
Type | Ref | Trc | X-walug | ¥-valug | Function__| Function Result | M1 1 2.4172045 GHz 3.24 dEm
ML T 2.403464 GHz -5.68 dam T1 1 2,40326087 GHz -2.74 dbm Occ Bw 17.4168258174 MHz
02 M1 1 17.04 MHz -0,04 d T2 1 242069913 GHz -3.08 dbm
il ) SRHRAEED e L )il ] QR e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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FCC RADIO TEST REPORT

Report No. : FR512514B

IPower Spectral Density(dBm/3kHz)

<802.11b>

<802.11g>

Worst Case Power Density (dBm/3kHz)

Ref Level 30.0
o Att

Spectrum

(=)

0 dem
20 dB

Offset 23,10 dé @ RBW 3 kHz

SWT 168 ms @ YBW 10 kHz Mode Sweep

® 1Pk Max

20 dBm

M1[1] -5.89

2.4385365 GHz

dBm|

10 deém

0 dem:

-10 dBm

M1

il g, K
A

il
i

-20 dB s LI;M

o KT ar L 2 T

4..1.1,4‘“
ik

o
-30 dém

-40 dBm

-S0 dém

-60 dBm

CF 2.437 GHz

1001 pts

Span 15.081 MHz

Marker
Type | Ref | Trc |

X-value | Y-value |__Function | Function Result

M1 1

2,4385365 GHz -5.89 dBm

] T W

Worst Case Power Density (dBm/3kHz)

Spectrum

Ref Level 30.00 dém

(=)

| Att 20
@ 1Pk Max

Offset 23.10 dé @ RBW 3 kHz

dB  SWT 273 ms @ YBW 10 kHz  Mode Sweep

20 dBm

M1[1]

-9.41 dBm)
2.42880670 GHz

10 deém

0 dem:

-10 dBm

h 4
-20 dém ﬁ

LA

A

A "‘-xHﬂWMMl va"’\ A A

-30 dBm L‘JN

LA WA

-S0 dém

-60 dBm

CF 2.437 GHz

1001 pts Span 24.522 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 2.428867 GHz -9.41 dBém

] T W

TEL : 886-3-327-0868
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<802.11n HT20>

Worst Case Power Density (dBm/3kHz)
Spectrum

(]
7
Ref Level 30,00 dBém  Offset 23,10 dB & RBW 3 kHz
o Att 20 dB SWT 285 ms @ YBW 10 kHz Mode Sweep
® 1Pk Max
M1[1] -9.79 dBm)|
2.4375885 GHz|
20 dBm
10 deém
0 dem:

-10 dBm

)\M"A Ayt J\,“‘JLA 1 "hW-)‘uJ\l J““»'m‘!‘v‘u"i-'y AP H-"JW%WMM
-20 dBm i

| \
-30 dém ﬂjﬂ| WH
-40 damrl ﬂ v ui"'ﬂ
i fd Y Ry
iy
-60 dBm
CF 2.437 GHz 1001 pts Span 25.599 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 2,4375885 GHz -9.79 dBém
— — —
J ) Wy e
D 2.FEB.202 07:26:24

TEL : 886-3-327-0868 Page Number 1 A2-4 of 13
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\Band Edges and Spurious Emission\

Test Mode : 802.11b

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 23.19 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.19 B @ RBW 100 kHz
o att 20d8  SWT  1.1ms @ VBW 300 kHz Mode Sweep o att 20 dB  SWT 9 ms @ VBW 300 khz _ Mode Sweep
(@ 1Pk Max [@ 1Pk View
Mi[1] 8.08 dBm)| Mi[1] 42.91 dBm)
2.4114990 GHz 2.3998730 GHz
20 dBm 10 dém
104 ! 0 dem AL Y
e ot ,,_r-n_-.)'\-k LA SNPURRPY (X 1" .i" k!
oy o 5 el e, |
0 dsm —— AR 104 f
o " “"“-k \
e 20 d D1 -21.920 dBrm 1 H r ‘
-20 d -30 d
14 / Il;
-30 df -40 d T
T e e bl o Il nh‘ M!“h»"” n|
-40 dBm W T —
-50 di -60 df
-0 d -70 di
F1
CF 2.412 GHz 1001 pts Span 14.928 MHz Start 2.91 GHz 8001 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
1M1 1 2.411499 GHz 8.08 cBm 1M1 1 2.399873 GHz ~42.91 dBm

L JU ] WA

L JU ] WA

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

=

Ref Level 20,00 dBm  Offset 23.19 dB & RBW 100 kHz

Spectrum

Ref Level 20.00 d8m

(=)

Offset 23.19 dB & RBW 100 kHz

o Att 10d8  SWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 54.12 dBm) Mi[1] 5.28 dBm
B888.1470 MHz| o 2.411380 GHz
10 dBm 10 dpe M2[1] 18.60 dBm|
18.194500 GHz|
0dem 0 dam
10 d -10 df
20 dgm—p ol
204 D1 -21.920 dbrm D1 -21.920 dBm
-30d -30d
-40 d
40 di
-50 dgm
-50 dBm +
A —————————
-70 dBrm
-70 di
Stort 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Trc | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.41138 GHz 5.28 dBm
11 1 B88.147 MHz 54,12 dBm 142 1 18,1645 GHz -48.60 dBm

L JU ) WA W

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Test Mode : 802.11b

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Spectrum

Ref Level 30.00 deém
j» Att 20 dB
(@ 1Pk Max

(=]

Offset 23.10 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz  Mode Sweep

Mi[1] 8.77 dBm
2.4365025 GHz
20 dBm

10d

A P
BRI LT N O e R NP

0 dem: s BS

e M/

CF 2.437 GHz

Marker

Type | Ref | Tre| X-value |
1 1 2.4365025 GHz

1001 pts

Span 15.081 MHz

Y-value |
8.77 dBm

Function | Function Result

L |4 ] SRR

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20.00 dBm  Offset 23.10 2 @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.10 2 @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 54.46 dBm Mi[1] 7.20 dBm)|
955.1390 MHz| T 2.438580 GHz
10 dBm 1 M2[1] 49.37 dBm|
17.874060 GHz|
0dem 0 dam
10 df 10 df
-20 ddm—=e
=20 dElmf‘ 21.230 dBnr D Gl
-30d -30d
-40 d
40 di \
12
-50 dgjm
-50 dBm r
-70 dBrm
-70 di
Stort 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Tre | X-valua | ¥-valua |_Function | Function Rasult | M1 1 2.43858 GHz 7.20 dbm
1 55.130 MHz 54,46 dBm 142 1 1787406 GHz -49.37 dBm
[ )y ) (I [ )il ] RURRRAED W

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

Test Mode : 802.11b Test Channel :

[N

1

100kHz PSD reference Level Channel 11 Plot

Spectrum o Spectrum o
Ref Level 30.00 dBm  Offset 23.22 B @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.22 B @ RBW 100 kHz
o att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep o att 20 dB  SWT 9 ms @ VBW 300 khz _ Mode Sweep
(@ 1Pk Max [@ 1Pk View
Mi[1] 8.21 dBm)| Mi[1] 43.10 dBm)
2.4624840 GHz 2.4981070 GHz
20 dBm 10 dém
M1
0d v 0 dem
.
e et w/a‘ A ERS e
0 dBm oo L8 S -10d
I R
o ",
10" tiBT — = 20 df
20 d 30 d ‘
30 d 40 df IL\ i
TP L RN A Weilbrtdisanind
-40 dBm -50 dBm u 1
50 d 60 d
80 d 70d
I
CF 2.462 GHz 1001 pts Span 15.126 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz
Marker Marker
Type | Ref | Tre| X-value | Y-value | Function | Function Result | Type | Ref | Tre| X-value | Y-value | Function | Function Result |
1M1 1 2.462484 GHz 8.21 cBm 1M1 1 2.498107 GHz ~42.10 cBm
L I ] [ SEERERE ] L I ] CHRRRRED

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20,00 dém  Offset 23.22 d & RBW 100 kHz Ref Level 20.00 dBm  Offset 23.22 B @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 53.95 dBm Mi[1] .34 dBm|
634.5000 MHz| o 2.460680 GHz
10 dBm 10 digy M2[1] 16.94 dBm
15.796730 GHz|
0dem 0 dam
10 df -10 df
-20 degn—1_ . .
20d D1 -21.790 dBr 1 D1 -21.790 dBmr
o -30 d
-40 d
40d
-50 degm
-50 dBm o
-70 dBrm
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Tre | X-value | ¥-valua |_Function | Function Rasult | M1 1 2.46068 GHz .34 dBm
11 1 534.5 MHz ~£3.95 dBm 142 1 15.79673 GHz -48.94 dim

( N J

L )i J )

TEL : 886-3-327-0868 Page Number 1 A2-7 of 13
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swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

Test Mode : (802.11g Test Channel : |01

100kHz PSD reference Level Channel 01 Plot

. oo
Spectrum v Spectrum =
Ref Level 30.00 dBm  Offset 23.19 d2 @ RBW 100 kHz RefLevel 20.00 dm  Offset 25.10 B e RBW 100 kHz
fo Att 20de  SWT 1ms @ VBW 300 kHz Mode Swaep le Att 20d8  SWT B ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max @1k view
Mi[1] mMi[1] 42.14 dBm
2.3994520 GHz
20 d 10
10d od
[
M1
0 — 10de Jr 1
el fLoall g »W-Jlm.nl prsidimf sl il ‘*M,\ l
10d .4 + 20 |
/ \ | |
-20 d 0-dBm—1t01 30570 dam
A '\,\A D1 -30.570 dar \
/7 i 1
30 dBm—ty -40
[T YOPER | ey e ——
a0 e b o Lok e i st
L
.50 d 50dB
60 df 70
F1
|
CF 2.412 GHz 1001 pts Span 24.525 MHz Start 2.31 GHz BOO1 pts Stop 2.445 GHz
Marker Marker
Type | Ref | Tre | ¥-value | __¥-value | Function | Function Result | Type | Ref | Tre | A-value | vy-value | Function | Function Result |
WL T 2.3169735 CHiz .57 dem M1 L 2.399452 GHz -42.14 dam
i ™) L J1 )| [ | REERRREC ]

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

G
Spectrum v Spectrum —
Ref Level 20.00 dém  Offset 23.19 d8 & RBW 100 kHz Ref Level 20.00 d8m  Offset 23,19 0B & RBW 100 kHz
o At 1006 SWT  30.1ms @ VBW 300 kHz Mode Swasp lo At 10dB  SWT 255 ms @ VBW 300 kHz Mode Sweep
(@ 1Pk View @1k view
Mi[1] -54.66 dBm m1[1] 3.30 dBm)|
830.6920 MHz, 2.413930 GHz,
10 104 M2[1] 48.48 dBm)|
. 17.848560 GHZ]
od 0 d8
-10d -10dl
20 d -20 difs
o<l 01 -30.570 dem
0-dBm—D1 -30.570 dBn D1 -30.570 dam
40d
-40 dBm 2
-50 difn I
i [0S L S bt |
-70 de
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 50.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug | Function | Function Result |
Type | Ref | Tre | *-value | Y-value | Function | Function Result | ML 241393 GHz “2.30 dém
M1 1 530.692 MHz -54.56 dBm M2 1 1784826 Gz gi8.2a dam
D ) (]

TEL : 886-3-327-0868
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swamranas. FCC RADIO TEST REPORT Report No. : FR512514B

Test Mode : (802.11g Test Channel : |06

100kHz PSD reference Level Channel 06 Plot

Ref Level 30.00 dém  Offset 23.10 d8 & RBW 100 kHz
jo Att 20 dB  SWT 1ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max

Mi[1] .07 dBm
2.4419970 GHz
20 dBm

10d

5 g 1 W A 1, W T § I

-10 d |

-20 d - .

i
L LY
-30 d

-40 dBm

50 d

<80 d

CF 2.437 GHz 1001 pts
Marker

Type | Ref | Tre| X-value | Y-value | Function | Function Result
1 1 2.441997 GHz 4.07 cBm

Span 24.522 MHz

[ )i ) T e

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20,00 dém  Offset 23.10 d& & RBW 100 kHz Ref Level 20.00 dBm  Offset 23.10 2 @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 54.38 dBm Mi[1] 0.95 dBm
901.7910 MHz| o 2.440280 GHz
10 dBm 10 dem M2[1] 48.70 dBm
M 18.225100 GHz|
0dem 0 dam
10 df 10 df
20 df 20 d
D 25.930 dbmr
D1 Brrr
o d 30 o
-40 d
40 df r
-50 defn i
-50 dBm
-70 dBrm
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Tre | X-value | ¥-valua |_Function | Function Rasult | M1 1 2.44028 GHz 0.95 dBm
1 901,791 MHz -54.38 dBm 142 1 18,2251 GHz -48.70 dim
[ JU ] WD W [ JU ] WD W
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swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

Test Mode : (802.11g Test Channel :

[N

1

100kHz PSD reference Level Channel 11 Plot

oo
Spectrum | v Spectrum il
Ref Level 30.00 dBm  Offset 23.22 d& & RBW 100 kHz Ref Lovel 20.00 dam  Offset 23.22 dB & RBW 100 kHz
fo At 20 ds  SWT Lms @ VBW 300 kHz  Mode Swesp j At 20 d8  SWT B ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max [@1rk view
Mi[1] 0.33 dBm)| ™M1[1] 43.26 dBm)|
2.4694975 GHz 2.4845250 GHZ|
20 d 10
10 df 0 ds T
11
0 i -10 b
B T
PYTYLTUO Y. PP PR PP ook "lﬁ;"\f\.rl‘r,nk e LA Ly ‘u\.\
[ 1 |
10d i t 20
20 d ; =30ubm—01
i AR
J ! \‘H
-30 dBm , -40 W -
fher, i bl FRERII ! Tan Ll Ll b " Ladihaadl Ll
W
Ay ..u."j Mt ) B0 ¥
.50 d 50 db
60 d -70
F1
|
CF 2.462 GHz 1001 pts Span 24.525 MHz Start 2.43 GHz 8001 pts Stop 2.565 GHz |
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | v¥-value | Function | Function Result |
M1 1 2.4604375 GHz 0.33 dém M1 1 2.4B4525 GH2 -43.26 dam

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

o
Spectrum v Spectrum v
Ref Level 20.00 dém  Offset 23.22 d8 & RBW 100 kHz RefLevel 20.00 dm  Offset 23.22 0B e RBW 100 kHz
o ALt 10de SWT 30.1ms & VBW 300 kHz Mode Sweep lo att 10d8  SWT  255ms @ VBW 300 kHz  Made Sweep
(@ 1Pk view (@ 10k view
Mi[1] -54.66 dBm m1[1] 3.05 dBm)|
946.2150 MHz 2.460680 GHz,
18 04 m2[1] 48.93 dBm|
17.860460 GHz
od 0 dafil’
-10d -10dl
-20 df 20
~30-uBIT—{01 -28.670 B m—101 -28.670 de
a0 di
-40 dBm "
50 I
-50 df
| ET———————_— TR P
-70 dey
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 50.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug | Function | Function Result |
Type | Ref | Tre | %-value | Y-value | Function | Function Result | ML 2.46086 GHz “2.05 dém
h 1 T48.215 MMz 54,56 dBm M2 1 1786046 GHz -48.03 dam
D ) (]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Test Mode :

802.11n HT20

Test Channel : |01

100kHz PSD reference Level

Channel 01 Plot

- G
Spectrum 7 Spectrum =
Ref Level 30.00 dém  Offset 23.19 d8 & RBW 100 kHz Ref Level 20.00 d8m  Offset 23,19 0B & RBW 100 kHz
Jo ALt 20 B SWT Lims & VBW 300 kHz Mode Swaep lo Att 20 dB SWT B ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max @1k view
M1[1] 0.62 dBm)| M1[1] 39.11 dBm)|
2.4170050 GHz 2.3994690 GHZz
20 d 10
10 df 0 d
Ll labal]
o 10 dey 1
r T - ¢
| [P [P (B P [«JMJL\.,HIJ.,,UJL\.;.«\ osfinsilfon,, | l
10d il W/ - | ‘
\
j . J \
04 . Y “30dem=—401 -29.330 d8
: | 7
-30 dBm—1- \ -40 r
o o s ) TN Y MW
ettt i ki by
-50 df 0de
60 d 70
F1
|
CF 2.412 GHz 1001 pts Span 25.56 MHz Start 2.31 GHz BOO1 pts Stop 2.445 GHz
marker Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
ML 1 2 417005 Gz 0.62 dBm M1 L 2.399460 GHz -33.11 dam
)il L JU ] L CERRREE I ]

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum v Spectrum v
Ref Level 20.00 dém  Offsat 23.19 dB w RBW 100 kHz Ref Level 20.00 dem  Offsat 23.19 dB w RBW 100 kHz
o ALL 10dB SWT 30.1 ms @ VBW 300 kHz Mode Sweep o ALL 10 dB8 SWT 255 ms @ VBW 300 kHz Mode Sweep
@1k view @1k view
EXETEY] 54.69 dBm Mi[i] 0.57 dBm)
B81.3240 MHZ| . 2.419880 GHz,
10 10 M2[1] 48.21 dBm)|
M1 17.862160 GHZ]
0 d 0 d
.10 d8 -10 d
20 20 dffr
3odem=—{01 -22.320 d8 01 -26.380
40d
-40 M2
-50 difn 1
sod it
70 dB
-70
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Markar Type | Ref | Tre | ¥-value 1 Y-valug | Function | Function Result |
Type | Ref | Tre | X-value | v-value | Function | Function Result | ML 2.41968 GHz -0.57 dém
M1 1 B881.324 MH2 -54.69 dam M2 1 17.B6216 GHz -48.21 dam
L JL J [ ERRRRRE I L JU J WD e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Test Mode : 802.11n HT20

Test Channel : |06

100kHz PSD reference Level

Channel 06 Plot

Spectrum

(=]

Ref Level 30.00 d8m
j» Att 20 dB

Offset 23.10 dB & RBW 100 kHz

SWT 1.1ms @ VAW 300 kHz  Mode Sweep

(@ 1Pk Max

M1[1]

2.4
20 dBm

.25 dBm|
319875 GHz|

10d

141

0 dem: b

hl A 1 i I A
s e L e
4 / \

Pt i

CF 2.437 GHz 1001 pts Span 2.

.599 MHz

Marker

Y-value | Function |

Function Result

Type | Ref | Tre| X-value |
1

1 2.4319875 GHz 3.25 dBm

[ )i ) T e

Spurious Emission 30MHz~1GHz

Spurious Emission 1GHz~26.5GHz

Spectrum

- Spectrum -
Ref Level 20.00 dBm  Offset 23.10 2 @ RBW 100 kHz Ref Level 20.00 dBm  Offset 23.10 2 @ RBW 100 kHz
o Att 10de  SBWT  30.1ms @ VBW 300kHz Mode Sweep o Att 10de  BWT  285ms @ VBW 300kHz Mode Sweep
[@1Pk View [@1Pk View
mi[1] 54.24 dBm Mi[1] 0.04 dBm
729.1040 MHz o 2.441130 GHz
10 dBm 1 M2[1] 46.00 dBm
M1 15.823080 GHz|
0dem 0 dar
10 df 10 df
-20d -20 d
1 -26.75 D1 -26.750 dBrm
D1 -26.750 dBrm E
-30d 30 df
-40 d
-40 df 12
Y
-50 dgn
-50 dBm t
-70 dBrm
-70 di
Stort 1.0 GHz 30001 pts Stop 26.5 GHz
Start 30.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug |__Function | Function Result |
Type | Ref | Tre | X-value | ¥-valua |_Function | Function Rasult | M1 1 2.44113 GHz -0.04 dBm
1 729.104 MHz ~54.24 dBm 142 1 15.82308 GHz -48.00 dBm
[ JU ] W [ JU ] WD W
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swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

Test Mode : 802.11n HT20 Test Channel :

[N

1

100kHz PSD reference Level Channel 11 Plot

oo
Spectrum v Spectrum i
Ref Level 30.00 dém  Offset 23.22 d8 & RBW 100 kHz Ref Level 20.00 d8m  Offset 23.22 0B & RBW 100 kHz
fo Att 20de  SWT 1.1ms @ VBW 300 kHz Mode Swesp le Att 20d8  SWT B ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk Max @1k view
M1[1] 0.4 M11] 43.12 dBm|
2.469484 2.4839340 GHz
20 d 10
10d od
}
"
5 ! 10de
VA PO TR PPV P v, rwm‘j\v«,m A B g oy
10 df s - s 20
|
20 df J-j 1 =3tdism=——t01 \
N
-30 dBm i"J L -40 / :
LN e Ll el " bl b L
nt Man, pu y e ul e
uﬂﬂ"}“ sl g o
.50 d -60d8
60 d -70
Fi
|
CF 2.462 GHz 1001 pts Span 25.569 MHz Start 2.43 GHz BOO1 pts Stop 2.565 GHz |
marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v¥-value | Function | Function Result |
ML 1 24804945 Oz 044 dBm M1 L 2.463934 GHz -43.12 dam
i J [ CEREREE

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

G
Spectrum v Spectrum v
Ref Level 20.00 dém  Offset 23.22 d8 & RBW 100 kHz Ref Level 20.00 d8m  Offset 23.22 0B & RBW 100 kHz
o At 1006 SWT  30.1ms @ VBW 300 kHz Mode Swasp lo At 10dB  SWT 255 ms @ VBW 300 kHz Mode Sweep
@17k View @1k view
Mi[1] -55.00 dBm m1[1] 3.65 dBm)|
819.1170 MHz, 2.464080 GHz
10 104 M2[1] 48.68 dBm)|
15.799280 GHZ]
0 di 0 di
-10d -10dl
-20 df 20
=30 uBmr—{D1 -2 ouB—01 23,560
40 di
-40 dBm H
-50 de
S0 o T
70 dB
70 d
Start 1.0 GHz 30001 pts Stop 26.5 GHz
Start 50.0 MHz 30001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | Y-valug | Function | Function Result |
Type | Ref | Trc | X-value | __¥-value | Function | Function Result | M1 246400 GHz -3.66 dém
M1 1 519.117 MHz -55.00 dBm M2 1 1579928 Gz gi8.68 dam
D ) (]
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swanranas. FCC RADIO TEST REPORT Report No. : FR512514B

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number : B1 of B3
FAX: 886-3-327-0855



Report Number : FR512514B

CO05-HY 3/11/2025
EUT Information
Report NO : 512514
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60_\ Part 15B ICSE-003-OP LimitatMain Po
m L
©
£ 50t
[J]
> +
[
— a0t
1 4
30—? ¢ > .
I &
20T
10T
0 } } —t—t— } } } —t —t !
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuVv) | (dBuv) | (dB) (dB)
0.159000 27.02 55.52 28.50 | L1 OFF 19.8
0.159000 33.33 65.52 32.19 | L1 OFF 19.8
0.204000 25.44 53.45 28.01 | L1 OFF 19.8
0.204000 30.68 63.45 32.77 | L1 OFF 19.8
0.498750 30.12 46.02 15.90 | L1 OFF 19.8
0.498750 33.34 56.02 22.68 | L1 OFF 19.8
0.521250 26.50 46.00 1950 | L1 OFF 19.8
0.521250 29.81 56.00 26.19 | L1 OFF 19.8
0.854250 23.27 46.00 22.73 | L1 OFF 19.8
0.854250 24.65 56.00 31.35 | L1 OFF 19.8
9.249000 25.65 50.00 2435 | L1 OFF 20.2
9.249000 26.73 60.00 33.27 | L1 OFF 20.2
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Report Number : FR512514B

CO05-HY

EUT Information

Report NO : 512514
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

1001

3/11/2025

Level in dBuV
(6)]
Q

SO onoana S
60-\ Part 1_\IB ICSIE-003-OP LinitatMam Pc

404
*
307 .4
4 &
+ A
20t
10T
0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 28.68 55.88 27.20 | N OFF 19.8
0.152250 35.08 65.88 30.80 | N OFF 19.8
0.341250 24.22 49.17 2495 | N OFF 19.8
0.341250 28.32 59.17 30.85 | N OFF 19.8
0.496500 26.73 46.06 1933 | N OFF 19.8
0.496500 35.37 56.06 20.69 | N OFF 19.8
0.516750 25.67 46.00 20.33 | N OFF 19.8
0.516750 32.69 56.00 2331 | N OFF 19.8
1.108500 23.20 46.00 22.80 | N OFF 19.8
1.108500 24.43 56.00 31.57 | N OFF 19.8
7.784250 25.62 50.00 24.38 | N OFF 20.2
7.784250 26.92 60.00 33.08 | N OFF 20.2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Appendix C.Radiated Spurious Emission Test Data

Temperature: 20 ~26 °C
Test Engineer: Rain Lee, Jacky Hong, White Hou
Relative Humidity: 40~65 %
Note symbol
-L Low channel location
-R High channel location
C1l. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 15 2400-2483.5 1 802.11b 01 2412 1Mbps - -
Mode 16 2400-2483.5 1 802.11b 06 2437 1Mbps - -
Mode 17 2400-2483.5 1 802.11b 11 2462 1Mbps - -
Mode 18 2400-2483.5 1 802.11g 01 2412 6Mbps - -
Mode 19 2400-2483.5 1 802.11g 02 2417 6Mbps - -
Mode 20 2400-2483.5 1 802.11g 06 2437 6Mbps - -
Mode 21 2400-2483.5 1 802.11g 10 2457 6Mbps - -
Mode 22 2400-2483.5 1 802.11g 11 2462 6Mbps - -
Mode 23 2400-2483.5 1 802.11n HT20 01 2412 MCSO0 - -
Mode 24 2400-2483.5 1 802.11n HT20 06 2437 MCSO0 - -
Mode 25 2400-2483.5 1 802.11n HT20 11 2462 MCSO0 - -
Mode 26 2400-2483.5 1 802.11b 01 2412 1Mbps - LF
Mode 27 2400-2483.5 1 802.11b 01 2412 1Mbps - SHF

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01  2385.53 50.84 54.00 -3.16 H Avg. Pass - Band Edge

15
802.11b 01  4824.00 38.31 54.00 -15.69 H Avg. Pass - Harmonic
802.11b 06  2388.87 43.21 54.00 -10.79 H Avg. Pass - Band Edge

16
802.11b 06 @ 4874.00 35.60 54.00 -18.40 H Avg. Pass - Harmonic
802.11b 11 = 2488.52 48.85 54.00 -5.15 H Avg. Pass - Band Edge

17
802.11b 11 = 7386.00 45.25 74.00 -28.75 \Y, Peak Pass - Harmonic
802.11g 01  2389.95 50.78 54.00 -3.22 H Avg. Pass - Band Edge

18
802.11g 01  4824.00 40.97 74.00 -33.03 \Y, Peak Pass - Harmonic
802.11g 02 = 2389.95 50.74 54.00 -3.26 H Avg. Pass - Band Edge

19
802.11g 02 - - - - - - - - Harmonic
802.11g 06 = 2389.76 43.86 54.00 -10.14 H Avg. Pass - Band Edge

20
802.11g 06 | 4874.00 32.52 54.00 -21.48 H Avg. Pass - Harmonic
802.11g 10  2483.53 50.18 54.00 -3.82 H Avg. Pass - Band Edge

21
802.11g 10 - - - - - - - - Harmonic
802.11g 11 = 2483.51 50.10 54.00 -3.90 H Avg. Pass - Band Edge

22
802.11g 11 7386.00 44.52 74.00 -29.48 H Peak Pass - Harmonic
802.11n HT20 | 01 | 2389.95 50.70 54.00 -3.30 H Avg. Pass - Band Edge

23
802.11n HT20 | 01 | 4824.00 42.03 74.00 -31.97 \Y, Peak Pass - Harmonic
802.11n HT20 | 06 | 2389.63 43.89 54.00 -10.11 H Avg. Pass - Band Edge

24
802.11n HT20 | 06 @ 7311.00 45.33 74.00 -28.67 \Y, Peak Pass - Harmonic
802.11n HT20 | 11 | 248351 50.45 54.00 -3.55 H Avg. Pass - Band Edge

25
802.11n HT20 | 11 | 7386.00 45.06 74.00 -28.94 H Peak Pass - Harmonic

TEL : 886-3-327-0868 Page Number : C2 of C51

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU = Remark
(MHz) (dBuV/m) (dBuV/m) (dB) Avg.
26 LF 01 480.08 41.47 46.00 -4.53 H QP Pass - LF
27 SHF 01 24146.00 40.51 74.00 -33.49 H Peak Pass - SHF
TEL : 886-3-327-0868 Page Number : C3 of C51

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
105 105
-
/ \ PEAK_74
0.0 \w 70.0
1
o S o™ R o W
o . Mot dind
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.79 60.19 74.60 -13.81 53.04 27.46 6.73 36.97 9.93 312 174 PEAK 1 2412.00 114,53 ------ ------ 187.20 27.68 6.77 36.97 9.93 312 174 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 / 875
0.0 / \ 70.0
AVG_54
Rl L.
I R N
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.53 50.84 54.80 -3.16 43.69 27.46 6.73 36.97 9.93 312 174 AVERAGE 1 2412.00 167.69 ------ ------ loe.36 27.68 6.77 36.97 9.93 312 174 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
a
K \ PEAK_74
0.0 70.0
1 \‘4‘
52 st . R 52! i et
= - .
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.53 55.24 74.60 -18.76 48.09 27.46 6.73 36.97 9.93 4@ 85 PEAK 1 2412.00 109,69 ------ ------ 182.37 27.68 6.76 36.97 9.93  4o@ 85 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
75 875
0.0 / \ 70.0
J \ AVG_54
Rl L.
1
N S I R —
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2385.40 45.45 54.80 -8.55 38.31 27.45 6.73 36.97 9.93 4@ 85 AVERAGE 1 2412.00 162,93 ------ ------ 95.60 27.68 6.77 36.97 9.93  4@0 85 AVERAGE
TEL : 886-3-327-0868 Page Number : C5 of C51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
7 ! e T A T WPy 7 1 bt AN e s i T ——
gy ibbe gt IO Pt
IK"W el £
Peak
175 175
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK_74 3m HORN 912D 1326 HORIZONTAL Condition: PEAK_74 3m HORN 91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m B dBw dB/m B B dB  m deg MHz dBuv/m dBuv/m  dB dBw/ dB/m B B dB  m deg
1 482408 45.68 74.00 -28.32 66.48 32.50 9.47 57.39 .70 lee 301 PEAK 1 482408 44.76 74.00 -29.24 59.48 32.50 9.47 57.39 .70 lee 183 PEAK
2 482408 38.31 54.00 -15.69 53.83 3.5 9.47 57.39 .70  lee 30l Average 1 482408 35.86 54.0@ -18.14 50.58 32.58 9.47 57.39 .70 lee 183 Average
TEL : 886-3-327-0868 Page Number : C6 of C51
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SPORTON LAB.

FCC RADIO TEST REP

ORT

Report No. : FR512514B

Pol. Horizontal Vertical
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 AVG_54
525 525
~14.5G NP AN N AN IV B L U T R R A
%1 30
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
17.7G AVG_54 ANG 54
525 525
~18G _— I
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number : C7 of C51

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
f PEAK_74
0.0 70.0
52, ] WM 5! e k,m
[ A e I——y T
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.63 54.23 74.60 -19.77 47.03 27.58 6.74 36.97 9.93 360 31 PEAK 1 2437.00 112.38 ------ ------ 185.00 27.62 6.80 36.97 9.93 3@ 31 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 :
75 /- 875
0.0 / 70.0
AVG_54
Rl 1 L.
——— ] "_u_,_,_'—"
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.87 43.21 54.60 -18.79 36.03 27.49 6.73 36.97 9.93 360 31 AVERAGE 1 2437.00 165.52 ------ ------ 98.14 27.62 6.8 36.97 9.93 360 31 AVERAGE
TEL : 886-3-327-0868 Page Number : C8 of C51

FAX: 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR512514B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
75
\ PEAK_BE 74,
0.0
52; MW 1
3,
17!
Peak Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2488.47 53.98 74.00 -20.82 46.35 27.80 6.87 36.97 9.93 360 31 PEAK
o Level {dBuVim)
1225
75
0.0 \
K AVG_BE 54
52,
— 1
350
17!
Avg Blank
1437 2406 4622 24748 21874 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 HORTZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 485.01 4273 54.00 -11.27 35.18 27.890 6.87 36.97 9.93 360 31 AVERAGE
TEL : 886-3-327-0868 Page Number : C9 of C51
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FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 /{ 875
/ PEAK 74
0.0 JJ 70.0
i ok e -] i e W oo - ot
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 236131 53.18 74.60 -20.9 46.13 27.31 6.78 36.97 9.93 371 49 PEAK 1 2437.00 168.79 ------ ------ 181.41 27.62 6.80 36.97 9.93 371 49 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
75 875
0.0 / 70.0
/ AVG_54
Rl L.
1 I Ry . —
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.99 41.48 54.00 -12.60 34.21 27.49 6.74 36.97 9.93 371 49 AVERAGE 1 2437.00 161,94 ------ ------ 9454 27.68 6.80 36.97 9.93 371 49 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
75
\ PEAK_BE 74,
0.0 k
5! a, 1
3,
17!
Peak Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2499.24 52,54 74.60 -21.46 44.80 27.89 6.89 36.97 9.93 371 49 PEAK
o Level {dBuVim)
1225
o O\
0.0
\ AVG_BE 54
52,
e 1
350
17!
Avg Blank
1437 21406 4622 24748 1874 2500
Frequency (MHz)
Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2499.18 41.22 54.00 -12.78 33.48 27.89 6.89 36.97 9.93 371 49 AVERAGE
TEL : 886-3-327-0868 Page Number : C11 of C51

FAX: 886-3-327-0855
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Report No. : FR512514B

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
PEAK_74] PEAK 74|
700, 700
. AVG_54) . AVG_54]
| 1 W3 oA A SBITIApy pre?] 7 1 | o 3 IR kel PRI
IMWW" - 3 i
Peak 15 115
AVQ 3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH13-HY Site © @3CH13-HY
Condition: PEAK_74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK_74 3m HORN_91280 1326 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg

1 487408 43.99 74.00 -30.61 58.89 .78 9.77 57.28 .71 lee 317 PEAK

2 4B74.08 35.60 54.00 -18.40 49.7@ .78 9.77 57.28 0.71  le@ 317 AVERAGE

3 731108 45.67 74.00 -28.33 52,50 37.13 12,75 57.37 @.66 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4B74.08 43.73 74.00 -30.27 57.83 3.7 9.77 57.28 .71 lee 129 PEAK
1 4B74.08 34.45 54.00 -19.55 48.55 3278 9.77 57.28 .71  le@ 120 AVERAGE
3 731100 45.65 74.80 -28.35 52.48 37.13 12.75 57.37 @.66 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
11 ST 30
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G - "
11 30
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamanae. FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
[
105 105
75 875
\ PEAK_BE 74, PEAK_74
700 o~ 700
Mg, 1
i i - sl . iyt
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248811 58.34 74.60 -15.66 50.71 27.80 6.87 36.97 9.93 297  L7L PEAK 1 2462.00 114,38 ------ ------ 186.8L 27.78 6.83 36.97 9.93 207  L71PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
0.0 70.0
0. K AVG_BE 54 AVG_54
e 2 e
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2488.52 45.85 54.80 -5.15 41.22 27.80 6.87 36.97 9.93 297 171 AVERAGE 1 2462.00 167.64 ------ ------ loe.14 27.78 6.84 36.97 9.93 207 171 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 875
PEAK_BE 74, PEAK_74
0.0 \MM 70.0
e s, 1
5! i o, sl s , 5! : - . "
bl h
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48811 56.26 74.60 -17.74 48.63 27.80 6.87 36.97 9.9 M 86 PEAK 1 2462.00 168.53 ------ ------ 1el.e3 27.78 6.84 36.97 9.93 3N 86 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
b
75 875
0.0 70.0
2 \ AVG_BE 54 AVG_54
L.
H“_“\_hq_‘_d_,‘_ R A ]
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2488.56 46.11 54.60 -7.89 38.48 27.80 6.87 36.97 9.9 M 86 AVERAGE 1 2462.00 161.98 ------ ------ 9445 2778 6.84 36.97 9.93 M 86 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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wamanae. FCC RADIO TEST REPORT Report No. : FR512514B

Pol. Horizontal Vertical
1 HLMWB!IWIH) 1 HLWWWVM
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
5 7 — o] 3 7 i - A
1 iy A 9 m— Fu g i
oty o i g
gt a5 P
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK_74 3m HORN 912D 1326 HORIZONTAL Condition: PEAK_74 3m HORN 91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 492408 41.81 74.00 -32.19 55.25 .94 10.88 57.17 0.71 - -- PEAK 1 492408 41.63 74.00 -32.37 55.67 32.94 le.88 57.17 @.71 - -- PEAK
2 736.08 44.92 74.00 -29.68 52.29 36.68 12.88 57.51 0.67 - -- PEAK 1 7386.08 45.25 74.0@ -28.75 52.62 36.68 12.88 57.52 0.67 - -- PEAK
TEL : 886-3-327-0868 Page Number : C16 of C51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 AVG_54
525 525
~14.5G [ P ) I ]
%1 30 e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
17.7G AVG_54 ANG 54
525 525
~18G
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number : C17 of C51

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
L)
PEAK 74
. 4 e, 10,
00 [ e k"‘*w 704
st
22 52' I w e dou et el b
et
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 66.11 74.80 -7.89 58.91 27.50 6.74 36.97 9.93 313 176 PEAK 1 2412.00 168.51 ------ ------ 181.19 27.68 6.76 36.97 9.93 313 176 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
75 _W 875
0.0 ] \ 70.0
AVG_54
Rl = L.
E— S
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 50.78 54.80 -3.22 43.58 27.58 6.74 36.97 9.93 313 176 AVERAGE 1 2412.00 161,67 ------ ------ 93.75 27.68 6.76 36.97 9.93 313 176 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C18 of C51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
N
\ PEAK_74
0.0 70.0
52, b % 52, § J A artens
[P TR ER) Ay A iy i
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 59.48 74.60 -14.60 52.28 27.58 6.74 36.97 9.93 3% 86 PEAK 1 2412.00 164,28 ------ ------ 9.95 27.68 6.77 36.97 9.93 399 86 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
75 3 875
0.0 r \ 70.0
\ AVG_54
- - [
] \—h e
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 45.35 54.80 -8.65 38.15 27.58 6.74 36.97 9.93 3% 86 AVERAGE 1 281200 96.65 ------ ------ 89.33 27.60 6.76 36.97 9.93 399 86 AVERAGE
TEL : 886-3-327-0868 Page Number : C19 of C51
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical

1 HLevel(dBqu) 1 HL&V&IWBIIWIH)

1225 1225

875 85

PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
i P ot Mg ggrtbar-o | s it I Ty
| i b IR st

IMW‘"‘ JMWM
Peak

115 115
Avg

3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CHL3-HY Site @ @3CHI3-HY
Condition: PEAK 74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK 74 3m HORN_9128D_1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 48.93 74.60 -33.67 55.65 32.58 9.47 57.3% @ -~ - PEA 1 432400 48.97 74.60 -33.03 55.69 32.58 9.47 7.3 @ -~ - PEAC
TEL : 886-3-327-0868 1 C20 of C51

FAX: 886-3-327-0855

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 AVG_54
525 525
~14.5G A Y N | i
%1 30 T
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
17.7G AVG_54 ANG 54
525 525
~18G Lo e
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number : C21 of C51

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
jin
PEAK_T4
700 v T 700 ! -
i \
2 el 52! ; - . e
et . - .
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 65.68 74.60 -8.40 58.35 27.58 6.79 36.97 9.93 3% 60 PEAK 1 2417.00 109,37 ------ ------ 101.99 27.68 6.82 36.97 9.93 352 6@ PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
s [ s
0.0 ] 70.0
AVG_54
92 = 92
- S
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 50.74 54.60 -3.26 43.49 27.58 6.79 36.97 9.93 332 60 AVERAGE 1 2417.00 161.85 ------ ------ 94.47 27.68 6.82 36.97 9.93 332 60 AVERAGE
TEL : 886-3-327-0868 Page Number : C22 of C51

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225
1
[

PEAK_T4
" P S - §

Il
| 70.0

525 Pt k

350 350

17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.26 6471 74.80 -9.29 57.49 27.48 6.78 36.97 9.93 480 118 PEAK 1 2417.00 167.83 ------ ------ 99.65 27.68 6.82 36.97 9.93 48 118 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
10! 10! 1
75 r 875
0.0 /J{ 70.0
AVG_54
Rl L.
T N T .
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 50.16 54.80 -3.84 42.91 27.58 6.79 36.97 9.93 480 118 AVERAGE 1 2417.00 99.36 ------ ------ 91.98 27.68 6.82 36.97 9.93 480 118 AVERAGE

TEL : 886-3-327-0868

Page Number : C23 of C51
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 - 105
75 / 875
PEAK 74
0.0 70.0 il
1WM
7Y I : 52! YTV P RS —— o
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 56.60 74.60 -15.40 51.48 27.58 6.74 36.97 9.93 360 36 PEAK 1 2437.00 110.87 ------ ------ 163.44 27.68 6.79 36.97 9.93 3@ 36 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 ]
75 875
0.0 J 70.0
AVG_54
Rl L.
1
IR ) L R —
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.76 43.86 54.00 -18.14 36.66 27.58 6.74 36.97 9.93 360 36 AVERAGE 1 2437.00 163.36 ------ ------ 95.96 27.64 6.8 36.97 9.93 360 36 AVERAGE
TEL : 886-3-327-0868 Page Number : C24 of C51

FAX: 886-3-327-0855




wamanae. FCC RADIO TEST REPORT Report No. : FR512514B

Pol. Horizontal

Fundamental

. Level (dBuVim)

PEAK_BE_74|
. AN —

350

Peak

Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_91280_1326 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.68 56.62 74.60 -17.33 48.99 27.80 6.87 36.97 9.93 360 36 PEAK

. Level (dBuVim)

AVG_BE_54
52!

350

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243412 43.54 54.00 -18.46 35.91 27.80 6.87 36.97 9.93 360 36 AVERAGE

TEL : 886-3-327-0868

Page Number : C25 of C51
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR512514B

Pol. Vertical Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225
1
B7.5 /\q‘ B7.5

PEAK_T4
- Pl . -

52' ol 52' W"" - A o o A Y o A -
30 350
11 1.
Peak
2310 23354 2360.8 2386.2 FLE] u431 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_91280 1326 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Site : B3CHI3-HY
Condition: PEAK_74 3m HORN 91280 1326 VERTICAL
+ RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.76 56.49 74.60 -17.51 49.29 27.50 6.74 36.97 9.93 480 145 PEAK 1 2437.00 165.14 ------ ------ 97.69 27.78 679 36.97 9.93 48 145 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
10! 10! 1
75 {‘\H 875
0.0 70.0
AVG_54
Rl L.
K L
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 42.47 54.60 -11.53 35.27 27.58 6.74 36.97 9.93 460 145 AVERAGE 1 243700 97.81 ------ ------ 99.36 27.78  6.79 36.97 9.93 480 145 AVERAGE

TEL : 886-3-327-0868

Page Number : C26 of C51
FAX : 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

\»4\ PEAK_BE T4
0, o™

. M 1

350

Peak

Blank

1431 24405 24622 26748 21874 2500
Frequency (MHz)

Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_91280 1326 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249874 52.63 74.60 -21.37 44.89 27.89 6.89 36.97 9.93 460 145 PEAK

. Level (dBuVim)

.

AVG_BE_54
52!

35,

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2499.81 40.97 54.60 -13.83 33.22 27.99 6.89 36.97 9.93 480 145 AVERAGE

TEL : 886-3-327-0868

Page Number : C27 of C51
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR512514B

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
PEAK 74 PEAK_74
700, 700
. AVG_54 . AVG_54
5 5 7
—— L-wwa*” - pbensaf s et o 1MWhWWWM-‘MMWWW
354 350
Peak 15 115
AVQ 3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH13-HY Site © @3CH13-HY
Condition: PEAK_74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK_74 3m HORN_91280_1326 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 487408 42.45 74.00 -31.55 56.55 .78 9.77 57.28 .71 le@ 388 PEAK 1 4874.08 42.62 74.00 -31.98 56.12 3278 9.77 57.28 .71 lee 99 PEAK
2 487408 32.50 54.00 -21.48 46.62 .78 9.77 57.28 .71 le@ 388 Average 1 4874.08 3146 54.08 -22.54 45.56 3278 9.77 57.28 .71 le@ 99 Average
3 731100 45.16 74.8@ -28.84 51.99 37.13 12.75 57.37 @.66 - -- PEAK 3 731100 45.81 74.8@ -28.19 52.64 37.13 12.75 57.37 @.66 - -- PEAK
TEL : 886-3-327-0868 Page Number : C28 of C51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 AVG_54
525 525
~14.5G
%1 ST 30 e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
17.7G AVG_54 ANG 54
525 525
~18G ——
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number : C29 of C51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 \M"\.\ 875
el PEAK_BE 74 PEAK T4
700 T ot — 0 m -
“«“"*«Awww R
5! 5! el . JutmtrFurieasd o .
350 350
17! E
Peak
2157 2656 4742 24828 24914 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.53 65.53 74.80 -8.47 57.84 27.80 6.93 36.97 9.93 117 156 PEAK 1 2457.00 168.86 ------ ------ 191.42 27.68 6.88 36.97 9.93 117 156 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 ]
Y
75 875
0.0 70.0
T
. T AVG_BE 54 AVG_54
T = - O
350 350
17! E
Avg
2157 2656 4742 24828 24914 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.53 50.18 54.80 -3.82 42.49 27.80 6.93 36.97 9.93 117 156 AVERAGE 1 2457.00 161.02 ------ ------ 93.56 27.62 6.8 36.97 9.93 117 156 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C30 of C51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
e
75 \'p‘“ 875
PEAK_BE_74| PEAK_T4
700 e . — 700 \ -
; - .
g
5! Tty 8 @ )
=" ey
350 350
17! E
Peak
2157 2656 24742 24828 24914 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48375 60.79 74.60 -13.21 53.18 27.80 6.93 36.97 9.93 480 186 PEAK 1 2457.00 162,49 ------ ------ 94,94 2778 6.89 36.97 9.93 460 186 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
75 875
0.0 70.0
. . AVG_BE 54 AVG_54
"-\-\.\_\_\_‘_\_\_‘ I
— JI
350 350
17! E
Avg
2157 2656 4742 24828 24914 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.53 46.08 54.80 -7.92 38.39 27.80 6.93 36.97 9.93 480 186 AVERAGE 1 2457.00 94,86 ------ ------ §7.30 27.76 6.98 36.97 9.93 460 106 AVERAGE
TEL : 886-3-327-0868 Page Number : C31 of C51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
A0S g 105
75 875
PEAK_BE 74, PEAK 74
700 eI T 700
W
bty bl ot
52' 52' e T ot
e
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 66.78 74.80 -7.38 59.67 27.80 6.87 36.97 9.93 329 172 PEAK 1 2462.00 168.34 ------ ------ loe.84 27.78 6.84 36.97 9.93 329 172 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
P ——
75 875
0.0 \ 70.0
— AVG_BE 54 AVG_54
52, — 52,
—
—— S D ]
30 B
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248351 50.18 54.60 -3.99 42.47 27.80 6.87 36.97 9.93 329 172 AVERAGE 1 2462.00 100.84 ------ ------ 92,54 2778 6.84 36.97 9.93 329 172 AVERAGE
TEL : 886-3-327-0868 Page Number : C32 of C51
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
b
75 \ 875
\ PEAK_BE 74, PEAK_74
0 e ] 00
iy
W%MW s
52' 52' " f , i et
bt
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48355 62.13 74.00 -11.87 54.58 27.80 6.87 36.97 9.93 373 85 PEAK 1 2462.00 162.18 ------ ------ 9459 27.78 6.8 36.97 9.93 373 85 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
75 875
0.0 \ 70.0
AVG_BE 54 AVG_54
52, T 52,
L [
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 46.24 54.80 -7.76 38.61 27.80 6.87 36.97 9.93 373 85 AVERAGE 1 246200 94,51 ------ ------ §7.61 27.76 6.84 36.97 9.93 373 85 AVERAGE
TEL : 886-3-327-0868 Page Number : C33 of C51
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
1 HLWWB‘IWN) 1 MLMWBIIWII])
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
’ 1 T R B ’ MWWM s ———sy
e R
3 ol e a5 (P
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK_74 3m HORN 912D 1326 HORIZONTAL Condition: PEAK_74 3m HORN 91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 492408 42.13 74.00 -31.87 55.57 .94 10.88 57.17 0.71 - -- PEAK 1 492408 4.52 74.00 -33.48 53.9% 32.94 10.88 57.17 @.71 - -- PEAK
2 736.08 4450 74.00 -29.48 51.89 36.68 12.80 57.51 0.67 - -- PEAK 1 7386.08 44.64 74.00 -29.96 51.41 36.68 12.89 57.52 0.67 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C34 of C51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
mLeveI{dBqu) meeI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 AVG_54
525 525
~14.5G
%1 e 30 S
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
mLeveI{dBqu) meeI{dBnWm)
1225 1225
18 15
100 00
17.7G AVG_54 ANG 54
525 525
~18G S e s 7
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number : C35 of C51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR512514B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
-
\m PEAK 74
700 4 et 700
52 52' ) Ikt I ity b
-
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:100.000kHz VBW:3800.08kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.69 65.25 74.80 -8.75 58.85 27.50 G6.74 36.97 9.93 388 170 PEAK 1 2412.00 168.95 ------ ------ lgl.62 27.68 6.77 36.97 9.93 388 170 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 ]
75 _—\ 875
0.0 « \ 70.0
AVG_54
Rl - L.
e — IR/
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 50.78 54.60 -3.30 43.58 27.50 6.74 36.97 9.93 368 170 AVERAGE 1 2412.00 161,02 ------ ------ 93.76 27.68 6.76 36.97 9.93 368 170 AVERAGE
TEL : 886-3-327-0868 Page Number : C36 of C51

FAX: 886-3-327-0855




wamanae. FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
75 875
\ PEAK 74
700 T o 00
525 M \M\M 52 ol bt PATITE “
b
350 350
17! E
Peak
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.56 61.48 74.60 -12.52 54.28 27.58 6.74 36.97 9.93 350 81 PEAK 1 2412.00 165.13 ------ ------ 97.8L 27.68 6.76 36.97 9.93 350 81 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
75 M 875
0.0 / \ 70.0
k AVG_54
Rl L.
| \ i
350 350
17! E
Avg
210 2336, 2362, 2388, 2414, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.95 46.79 54.60 -7.21 39.59 27.58 6.74 36.97 9.93 350 81 AVERAGE 1 2812.00 96.72 ------ ------ 89.40 27.60 6.76 36.97 9.93 350 81 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C37 of C51




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
1 MLevel(dB«Wm) 1 ML&V&IWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
525 AVG_54 25 ING_54
1 b R AP R et 1 A b e
O g st
lnnww‘ Y et
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency {MHz)
Site @ @3CHL3-HY Site @ @3CHI3-HY
Condition: PEAK 74 3m HORN_9126D_1326 HORIZONTAL Condition: PEAK 74 3m HORN_912D_1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B B dB/fm  dB A8 B Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 41.07 74.60 -32.93 55.79 32.58 9.47 57.3% @ -~ - PEAC 1 432400 42.03 74.6@ -3L.97 56.75 32.58 9.47 7.3 @7 -~ - PEAC
TEL : 886-3-327-0868 1 C38 of C51

FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR512514B

Pol. Horizontal Vertical
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 AVG_54
525 525
~14.5G
%1 B —— 30 S Sy
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
17.7G AVG_54 ANG 54
525 525
~18G Lo - [ o
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number : C39 of C51

FAX: 886-3-327-0855
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Report No. : FR512514B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 s 105
75 / 875
PEAK_T4
700 ﬂ/h 700 i -
1 W
”
25t 52 Lot A o b ,
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBI:3600.800kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.22 55.21 74.60 -18.79 48.05 27.47 6.73 36.97 9.93 360 36 PEAK 1 2437.00 111,84 ------ ------ 183.62 27.66 6.80 36.97 9.93 3@ 36 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, 105, 1
75 875
0.0 / 70.0
vl AVG 54
Rl L.
1 \
S S A O S S —
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.63 43.89 54.00 -18.11 36.69 27.58 6.74 36.97 9.93 360 36 AVERAGE 1 2437.00 162,38 ------ ------ 94.95 27.68 6.79 36.97 9.93 360 36 AVERAGE
TEL : 886-3-327-0868 Page Number : C40 of C51

FAX: 886-3-327-0855
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Pol. Horizontal

Fundamental

. Level (dBuVim)

M PEAK_BE 74

350

Peak

Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_91280_1326 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2499.36 54.96 74.60 -19.84 47.32 27.80 6.88 36.97 9.93 360 36 PEAK

. Level (dBuVim)

AVG_BE_54
52!

350

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 HORTZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.56 43.30 54.00 -18.70 35.67 27.80 6.87 36.97 9.93 360 36 AVERAGE

TEL : 886-3-327-0868

Page Number : C41 of C51
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 :
75 875
PEAK_T4
00 J,/m 00 I -
1
5 o 5! ALV
NMM gl il by
350 350
17! E
Peak
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBI:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.38 54.49 74.60 -19.51 47.38 27.49 6.74 36.97 9.93 360 47 PEAK 1 2437.00 164,92 ------ ------ 97.49 27.68 6.79 36.97 9.93 360 47 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
1
75 875
0.0 70.0
AVG_54
Rl L.
IRy —
350 350
17! E
Avg
210 23354 23608 23862 PR w31 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.88 42.56 54.60 -11.44 35.36 27.58 6.74 36.97 9.93 360 47 AVERAGE 1 43700 97.27 ------ ------ 89.82 27.76 6.79 36.97 9.93 360 47 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Pol. Vertical

Fundamental

. Level (dBuVim)

\A PEAK_BE_74|
e LBE_|

350

Peak

Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_91280 1326 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2457.84 53.53 74.00 -20.47 45.98 27.80 6.87 36.97 9.93 360 47 PEAK

. Level (dBuVim)

0 .

AVG_BE_54
52. -\-\-‘-‘-‘-\-""\-\. _HE_

35,

Avg Blank

1431 24405 24622 U748 21874 2500
Frequency (MHz)

Site + B3CHI3-HY
Condition: AVG_BE_54 3n HORN_9126D_1326 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.62 41.83 54.00 -12.17 34.20 27.89 6.87 36.97 9.93 360 47 AVERAGE

TEL : 886-3-327-0868

Page Number : C43 of C51
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
3 N | Z L
1 o T S Ry 1 bl "
e et L g bt Yap i 4
IEAWW a5 e
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK_74 3m HORN 912D 1326 HORIZONTAL Condition: PEAK_74 3m HORN 91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 487408 41.84 74.00 -32.16 55.94 3.7 9.77 57.28 0.71 - -- PEAK 1 4874.08 41.99 74.00 -32.01 56.89 3278 9.77 57.28 @.71 - -- PEAK
2 73108 44.67 74.00 -29.33 5158 37.13 12.75 57.37 0.66 - -- PEAK 1 731L.e@ 45.33 74.00 -28.67 52.16 37.13 12.75 57.37 0.66 - -- PEAK
TEL : 886-3-327-0868 Page Number : C44 of C51

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G I T b
11 30
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G - e -
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHL3-HY Site ¢ G3CHI3HY
Condition: AVG 54 3n HORN 91260 1326 HORTZONTAL Condition: AVG 54 3n HORN 9126 1326 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
1059 105
75 875
PEAK_BE 74, PEAK 74
700 A ot 700
o]
Ha T L tbowsiesh gl o
52' 52' " e
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 HORIZONTAL Condition: PEAK_74 3m HORN_9128D 1326 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.58 65.21 74.80 -8.79 57.58 27.80 6.87 36.97 9.93 328 173 PEAK 1 2462.00 167.68 ------ ------ lee.19 27.78 6.83 36.97 9.93 38 173 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

1
75 \ 875
0.0 \ 70.0
—_— AVG_BE 54 AVG_54
52! = — = e
- L SN E—
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 HORIZONTAL Condition: AVG_54 3m HORN_91200_1326 HORIZONTAL
+ RBH:1060.000kHz VBN:@.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 50.45 54.80 -3.55 42.82 27.80 6.87 36.97 9.93 328 173 AVERAGE 1 2462.00 99.46 ------ ------ 91.96 27.78 6.84 36.97 9.93 328 173 AVERAGE

TEL : 886-3-327-0868

Page Number : C46 of C51
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
e
75 875
\ PEAK_BE 74, PEAK_74
700 p— 700
AL 1
Tl
52' - ; 52' A " A ok A
350 350
17! E
Peak
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site : B3CHI3-HY
Condition: PEAK_BE_74 3m HORN_31200_1326 VERTICAL Condition: PEAK_74 3m HORN_9128D 1326 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.000kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2453.85 61.51 74.60 -12.49 53.88 27.80 6.87 36.97 9.93 370 B85 PEAK 1 2462.00 163.09 ------ ------ 95.60 27.78 6.83 36.97 9.93 378 85 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
1
75 875
0.0 \ 70.0
0. AVG_BE 54 AVG_54
L.
s —
S N ] S
350 350
17! E
Avg
2462 24606 U712 24848 24924 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHI3-HY Site + B3CHI3-HY
Condition: AVG_BE_54 3m HORN_9128D_1326 VERTICAL Condition: AVG_54 3m HORN 91200_1326 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 48351 47.20 54.60 -6.80 39.57 27.89 6.87 36.97 9.93 37 85 AVERAGE 1 246200 94.53 ------ ------ 87.63 27.70 6.84 36.97 9.93 370 85 AVERAGE

TEL : 886-3-327-0868
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Pol. Horizontal Vertical
1 4ﬂLe\'el{dBil\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
7 2 e e I 7 2 PO TN o LV ot
1 “ e 1 WP Mg
L T i
znnM"‘“‘"w IMW
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHL3-HY Site + B3CHI3-HY
Condition: PEAK_74 3m HORN 912D 1326 HORIZONTAL Condition: PEAK_74 3m HORN 91280 1326 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 492408 41.43 74.00 -32.57 54.87 .94 10.88 57.17 0.71 - -- PEAK 1 492408 41.14 74.00 -32.86 54.58 32.94 10.68 57.17 @.71 - -- PEAK
2 736.08 45.86 74.00 -28.94 52.43 36.68 12.80 57.51 0.67 - -- PEAK 1 7386.08 43.91 74.00 -30.69 51.28 36.68 12.89 57.52 0.67 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 AVG_54
525 525
~14.5G
%1 e e 30 e St St
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
14eLe\'el{dﬂu\lnln) meeI{dBnWm)
1225 1225
18 15
100 00
17.7G AVG_54 ANG 54
525 525
~18G I
350 350
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHI3HY Site: 03CHI3HY
Condition: AVG 54 3n HORN 31200 1326 HORTZONTAL Condition: AVG 54 3n HORN 5126 1326 VERTIGAL
TEL : 886-3-327-0868 Page Number : C49 of C51
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0, ] 0, ]
- | - |
I I
a0o—1 5 00— .
P b 1 L . s
Y . 3 /.wmvm"'{' st 304 3 Mo
0h RTI . Pt
200 \UV g Y 20y
10, 10.
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CHI3-HY site + B3CH13-HY
Condition: QP 3m BILOG 48103 HORIZONTAL Condition: QP 3m BILOG 49183 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 80.44 30.96 40.00 -9.84 43.86 13.36 1.41 31.93 6.86 - -- Peak 1 65.89 32.98 4@.e@ -7.18 51.51 11.91 1.31 31.91 6.08 - -- PEAK
2 159.98 3L.77 43.5@ -11.73 45.15 16.58 1.9¢ 31.89 @.ll - -- Peak 2 159.98 36.98 43.58 -6.52 50.36 16.58 1.9¢ 31.89 e.l1 lee 69 QP
3 248.49 27.83 46.8@ -18.17 39.80 17.37 2.29 3L.74 @.ll - -~ Peak 3 248.49 27.88 46.88 -18.12 39.8% 17.37 2.29 3L.74 @1l - -~ Peak
4 450,08 41.47 46,00 -4.53 46.38 23.68 3.15 377 @l 177 189 QP 4 480.88 39.05 46.00 -6.95 43.96 23.60 3.15 3177 0.l - -- Peak
5 715.79 39.11 46.86 -6.89 39.85 27.83 3.80 3171 0.14 - -- PEAK 5 718.70 39.64 46.88 -6.36 40.24 27.15 3.81 370 0.14 - -- PEAK
6 947.62 35.47 46.80 -18.53 30.30 30.98 4.27 30.7¢ .28 - -- Peak 6 958.29 36.62 46.88 -9.33 31.7¢ 3l.ee 4.30 30.59 0.21 - -- Peak
TEL : 886-3-327-0868 Page Number : C50 of C51

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 MLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
1 1
%0 ety g B, Mg oot S ] 261 e By et
Peak 15 175
18000 19600. 2200, 22800, 24400, 26000 18000 19600. 1200, 22800 24400, 26000
Frequency (MHz) Frequency (MHz)
Site @ @3CHL3-HY Site @ @3CHL3-HY
Condition: PEAK 74 Im SHF 06993 231124 HORIZONTAL Condition: PEAK 74 Im SHF_0A993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 24146.00 48.51 74.60 -33.49 58.89 38.71 6.9 5371 -9.54 -~ - PEAC 1 2394106 39.94 74.60 -34.86 57.80 38.63 6.89 53.84 -9.54 -~ - PEAK
TEL : 886-3-327-0868 Page Number : C51 of C51

FAX: 886-3-327-0855
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(us) 1/T(kHz) VBW Setting

802.11b 99.91 - - 10Hz

802.11g 99.46 - - 10Hz

2.4GHz 802.11n HT20 99.39 - - 10Hz

802.11b 802.11g

E I;E;‘P:m [ 'Select Marker {' fiAug Type: Power (R Select Marker
IF Gain: Lowr Marker 3 |IF Gain: Low Marker 3

g Track Off P PP 0 Track Of

Ref Level 116.99 dBpiV

4304
Narmal oo ——" E..w.n-..m...mww.m.m.,!,..-..M.HM...,.MMM«M —
Delta (8) Delta (8)

Fixed

Ita Marker
#Wideo BW B.0 MHz B #Video BW B.0 MHz Span 0 Hz
‘Swaap 50.1 ms (4001 pts) Swesp 15.1 ms (2001 pts)

n

Markr Tabl 5 Markar Tabis

Mode  Trace fion  Function Width  Function Value (Mgﬂ( Seftings Mode  Trace A jonWidth  Funetion Value Marker Seftings
£ Diagram (¢ ) Diagram

1 )

1 5

i T 3 Markers Off
T m

[SpecrmA ey scpl
|Swept SA i ol
KEYSIGHT [neui R Input Z e ‘Select Marker
Con Goorr a Hun
Frag Refl: Int (S) i v - | Marker 3

Ref Lvel 106.99 dByV
bt TP PR PYETPYAN, o A Pt STy PP P Y e
Delta ()
Firxed
on
Della Marker

#Video BIW 8.0 MHz ‘Span 0 Hz] Reset Delta)
Sweep 15.1 ms (2001 pts)| iytarcar Table

Funclion  Function Widih
Al Markers Off

ouple Mark
on

THE END
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